

Consulting Engineers and Geoscientists

## Certificate of Analysis

## Weight Solids

Product Name	Streetbond SP-150	
Batch Number	#93937	
Manufacture Date	2/7/02	
Sample Prep Date	2/22/02	
Test Method	ASTM D-2369 Standard test method for Volatile Content of	
	Coatings	
Test Conditions	As per ASTM standard. Any deviation reported at end of certificate.	

This certificate confirms that the above product was tested as per stated standard specification using calibrated equipment and qualified staff. The following test results were obtained.

13

## Test Results

Reportable Parameter	result
Percent Solids	68.9%

Test conditions (if different from standard test conditions) and/or notes. Results are average of two samples

Mixed ready for use.

GeoEngineers - Gifford, Inc.

D. Sal ins

GeoEngineers, Inc. 523 East 2nd Avenue Spokane, WA 99202 Telephone (509) 363-3125 Fax (509) 363-3126

Printed on recycled paper,